











































































































































































































































































































































































































































































Thorazine or Mellaril (10-50 mg or more in divided doses). Sometimes a beta-adrenergic blocker like Inderal (60 mg daily) or an antidepressant like Desyrel (200-400 mg daily) may be found useful. Delirious overactivity, confusion, agitation, and paranoid excitement call for antipsychotics (Haldol, 5 mg, or Navane, 4 mg, intramuscularly) repeated as needed. Cogentin (1-2 mg) intramuscularly to offset extrapyramidal complications is sometimes coordinately given as a precautionary measure. Intravenous benzodiazepines (Valium, 10 mg; or Librium, 50 mg; or Ativan, 2 mg) repeated every 2 hours until symptoms are under control are often preferred as an alternative. When the delirium has abated, oral medications may be employed. A search for causes of both delirium and dementia is imperative, and, when found, specific and non-specific therapies should be instituted. Supportive and directive psychotherapy may be required, bolstered by antianxiety, antipsychotic, and antidepressive medications as needed. Needless to say, family counseling will usually be adjunctively required.